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Prescribing Tip No. 294 Date: 6th August 2020

Prescribing tip for information





Antimicrobial Update
[bookmark: _GoBack][image: Antimicrobial prescribing guidelines | NICE guidance | Our ...]
Chorley & South Ribble and Greater Preston CCG Antimicrobial Prescribing Guideline for Primary Care (full local guidelines) have now been archived. Instead Clinicians in C&SR and Greater Preston are advised to refer to national guidance: NICE/PHE Managing Common Infections: Guidance for Primary Care. A link to NICE/PHE guidelines can also be found via the Medicines Optimisation Page of Sharepoint.
C&SR and Greater Preston CCG ‘Quick Reference Guide to Common Infections’ continues to be available and updated. A link to this quick reference guide can be found on Sharepoint  







To view the NICE/PHE guidelines and the local Quick Reference Guide within SharePoint:
· Go to the Medicines Optimisation Page
· Click on the ‘Formulary’ tab and select ‘Antibiotic (Gov.uk website)’ from the drop-down list for NICE/PHE guidance.
· Click on the ‘Formulary’ tab and select ‘Antibiotic Formulary Documents’ from the drop-down list for the Quick Reference Guide. Version 6 March 2020 is available for view or download.

The Local Quick Reference Guide to Common Infections is available below:




A Primary Care Prophylactic Pathway for Recurrent UTI has been developed in collaboration with the Urologist Team at Lancashire Teaching Hospitals Trust NHS Foundation Trust and the C&SR and GP CCG Medicines Optimisation Team. The pathway includes a flow chart which is intended as a decision aid for primary care management of Adults with Recurrent UTIs including who/when to refer. It has been based on national PHE guidance and local expertise. This Recurrent UTI pathway (Version 1 March 2020) is included below.








To contact the Medicines Optimisation Team please phone 01772 214302
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Quick Reference Guide Version 6. March 2020. Review Date: March 2021. Adapted from a document produced by NECS Medicines Optimisation Team. 


Reference: NICE/PHE Summary of Antimicrobial prescribing guidance: Managing Common Infections, March 2020. Accessed 10/3/2020 


 


 


Quick reference guide to common infections in primary care 
This quick reference guide shows recommended first choice drugs, adult doses and treatments for some of the more common 


infections in primary care. See BNF for children  for child doses. Please refer to: NICE/PHE Summary of antimicrobial prescribing 


guidance - managing common infections for full details. Some of the recommendations in this quick reference guide are 


unsuitable in pregnancy and breastfeeding - refer to the BNF for suitability of antimicrobials in pregnancy and the breast-


feeding mother. Refer to NICE/PHE guideline for pregnant patients. 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


Upper respiratory tract infections 


Acute sore throat – Often self-limiting and triggered by viral infection. Assess severity using FeverPAIN  or Centor Criteria 


 First choice: Phenoxymethylpenicillin 500mg QDS or 1000 mg BD for 5 -10 days 


 Alternative Choice (penicillin allergy): Clarithromycin 250mg - 500mg BD for 5 days or Erythromycin 250mg to 500mg 


QDS or 500mg to 1000 mg BD for 5 days. 


Acute sinusitis – In patients presenting with symptoms ≤ 10 days avoid antibiotics, as most cases are viral and resolve in 2-3 weeks 


without an antibiotic. 


 First choice: Phenoxymethylpenicillin 500mg QDS  for 5 days  


 Penicillin allergy: Doxycycline (NOT in <12 years) 200mg on day 1 then 100mg OD for 4 days (5 day course in total) OR 


Clarithromycin 500mg BD for 5 days OR Erythromycin 250mg to 500mg QDS or 500mg to 1000mg BD for 5 days 


 First choice if systemically unwell or high risk of complications and Second choice: (worsening symptoms on first choice 


taken for  2 – 3 days) :  Co-amoxiclav 500/125 mg TDS for 5 days 


Acute otitis media in children/young people. Criteria of who should be offered immediate antibiotics; Refer to NICE/PHE guideline 


 First choice: Amoxicillin for 5 – 7 days (see BNF-C for doses)  


 Alternative first choice (penicillin Allergy): Clarithromycin OR Erythromycin for 5 – 7 days (see BNF-C  for doses) 


 Second choice: (worsening symptoms on first choice taken for 2 -3 days) Co-amoxiclav for 5 – 7 days (see BNF-C for 


doses) 


Lower respiratory tract infections 


Acute cough – Usually self-limiting and resolve in 3 – 4 weeks without antibiotics. For criteria of who should be offered Immediate 


Antibiotics; Refer to NICE/PHE guideline 


 Adults First choice: Doxycycline 200mg on day 1 then 100mg OD for 4 days (5 day course in total) 


 Adults alternative first choices: Amoxicillin 500mg TDS for 5 days OR Clarithromycin 250mg - 500mg BD for 5 days OR 


Erythromycin 250mg – 500mg QDS or 500mg to 1000 mg BD for 5 days 


 Child first choice: Amoxicillin for 5 days (see BNF-C  for doses) 


 Child alternative first choices: Clarithromycin OR Erythromycin OR Doxycycline (NOT in <12 years) for 5 days  


Acute exacerbation of COPD in adults 


 First choice: Amoxicillin 500mg TDS for 5 days (see  BNF for severe infection) OR Doxycycline 200mg on day 1 then 


100mg OD for 4 days (5 day course in total) (see  BNF for severe infection)  OR Clarithromycin 500mg BD for 5 days 


 Second choice (no improvement on first choice taken for  2 – 3 days): use alternative first choice 


 Alternative choice: (if at higher risk of treatment failure): Co-amoxiclav 500/125 mg TDS for 5 days or consult microbiologist 


Urinary tract infections      


Uncomplicated Lower UTI in non-pregnant women (≥ 16 years) 


 First choice: Nitrofurantoin if eGFR ≥ 45ml/min 100mg modified release BD for 3 days OR Trimethoprim (if low risk of 
resistance): 200mg BD for 3 days.  


 Second choice: (no improvement on first choice taken for 48 hours or 1
st
 choice not suitable): Nitrofurantoin if eGFR ≥ 


45ml/min 100mg modified release BD for 3 days (if Trimethoprim was chosen as first choice) OR  Pivmecillinam 400mg 
initial dose then 200mg TDS for total of 3 days. 


Uncomplicated Lower UTI in men (≥ 16 years) 


 First choice: Trimethoprim 200mg BD for 7 days OR Nitrofurantoin if eGFR ≥ 45ml/min 100mg modified release BD for 7 
days. (Second choice: consider alternative diagnoses basing antibiotic choice on recent culture and susceptibility results) 
 


Skin infections (If MRSA suspected or confirmed – consult microbiologist) 


Cellulitis (If infection near eyes or nose - Refer to NICE/PHE guideline) *[a longer course (up to 14 days in total) may be needed] 


 First choice: Flucloxacillin 500mg to 1000 mg QDS for 5 -7 days*  


 Alternative first choice (penicillin allergy): Clarithromycin 500mg BD for 5 - 7 days* OR Erythromycin 500mg QDS for 5-7* 


days OR Doxycycline 200mg on day 1 then 100mg OD for 5 – 7 days in total*  


Impetigo – widespread, bullous, systemically unwell or high risk of complications     [can be increased to 7 days] 


 First choice: Flucloxacillin 500mg QDS for 5 days  


 Penicillin allergy: Clarithromycin 250mg BD for 5 days OR Erythromycin 250mg to 500mg QDS for 5 days 



https://bnfc.nice.org.uk/

https://www.gov.uk/government/publications/managing-common-infections-guidance-for-primary-care

https://www.gov.uk/government/publications/managing-common-infections-guidance-for-primary-care

https://www.gov.uk/government/publications/managing-common-infections-guidance-for-primary-care

https://ctu1.phc.ox.ac.uk/feverpain/index.php

https://www.nice.org.uk/guidance/ng84/chapter/terms-used-in-the-guideline#centor-criteria

https://www.gov.uk/government/publications/managing-common-infections-guidance-for-primary-care

https://bnfc.nice.org.uk/

https://bnfc.nice.org.uk/

https://bnfc.nice.org.uk/

https://www.gov.uk/government/publications/managing-common-infections-guidance-for-primary-care
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Agreed by Chorley and South Ribble and Greater Preston CCG and Lancashire Teaching Hospitals 
NHS Foundation Trust. Version 1. March 2020. Review Date December 2021 


 


 


 


 


 


 


 


 


 


 


 


Adult with recurrent UTI’s 


≥ 3 symptomatic lower UTI’s/ 12 months 


 or 


≥ 2 symptomatic lower UTI’s/ 6 months  


(to include at least one positive culture) 


 


Advice on conservative measures 


 Counselling and behavioural modification (fluid intake and hygiene) 


 Non-antimicrobial measures (eg topical hormonal replacement in post-menopausal) 


 


Referral to urology for investigation 


Commenced on trial of continuous 


prophylactic antibiotics 


Consider prophylactic antibiotics 


in line with PHE/NICE guidance 


If patient exhibits symptoms of acute UTI   


treat according to culture and sensitivity 


results. Restart original prophylaxis once 


the infection has resolved if the culture 


confirms it is still sensitive to the 


prophylactic agent 


If more than one breakthrough UTI or the 


urine cultures are resistant to the 


prophylactic agent: antibiotic prophylaxis 


has failed and should be stopped. 


Consider referral if not already 


investigated. 


Commenced on trial of continuous 


prophylactic antibiotics 


Patient with RED 


FLAG symptoms 


Patient reviewed again at 3 


months and antibiotics changed 


to reduce risk of resistance 


developing. 


Patient reviewed again 


at 6 months. Consider 


trial without antibiotics 


No breakthrough UTI’s  


after 6 months -stop 


antibiotics 


Continuing symptoms 


Red Flags – for referral and further 


investigation with urology. 


 All men 


 Frank haematuria even in the 


context of confirmed UTI 


 Neurological disease eg spinal 


cord injury. 


 Pneumaturia or faecaluria 


 Proteus on repeat urine 


cultures 


 Suspected stones 


 Obstructive symptoms, or 


structural/functional 


abnormality causing > 200ml 


residual urine on bladder 


scan. 


In pregnancy 


 All recurrent UTIs in 


pregnancy should be 


discussed with the obstetrics 


team. 
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